
INSTALLATION INSTRUCTIONS & PARTS LIST FOR MO. 611678302C & 611678333
Ku Tx/Rx FEED/OMT-FILTER ASSEMBLY

PARTS LIST - Ku Tx/Rx FEED/OMT-FILTER ASSEMBLY w/MOUNTING BLOCK

Printed in U.S.A.  3/02  PN 8000574-02
ECN 9005987 Rev. B©2002 Channel Master LLC

NO. NO. NO.QTY QTY QTY

11

10

9

4

8

7

6

5

4

3

2

1

6

611678333 CONFIGURATION

6 PLCS
SEE NOTE 3

611678302 CONFIGURATION

"O˚ MARK" INLINE WITH
TOP OF FEED/OMT-FILTER

HORN ORIENTATION
(VIEWED FROM TOP SIDE)

REFLECTOR

FEED SUPPORT
TUBE/BRACKET

ASSY.

SUPPORT
BASE

4 PLACES
TORQUE:
48 IN-LBS

INSTALLATION

WASHER, LOCK, #6, SS

SCREW, PH MACH,#6-32 x 1/2, SS

BOLT, HEX HD, M6 x 30mm

WASHER, FLAT, 1/4, SS

WASHER, LOCK, 1/4, SS

BOLT, HEX HD, M6 x 16mm

"O" RING

OMT/FILTER ASSY, Ku BAND

TOP, MTG BLOCK

FEED HORN ASSEMBLY

BOTTOM, MTG BLOCK1 1

1

2

4

2

6

2 7

8

9

10

111

1

1

4

6

6

3

4

5


